
  FORD 302-351 Alternator & Sag P/S & A/C Kit 
                            30183 & 30383

      Ford 289 / 302 / 351 C.I. Drivers Side Radiator Outlets

kiersten
Typewritten Text
5/22/12

kiersten
Typewritten Text



 
Parts List
1-30391-A OR 1- 30351-A  Alternator Bracket
1-TP3-.300 ……...Spacer Tube .300 long
1-S166..................5/16-18 x 3-1/2” SHCS
1-TP3-.150...........Spacer Tube .150 long
1-S374…………...7/16-14 x 5-1/2” long
1-AC7-.200….…..7/16 I.D. X .200 lg Alum.Spacer
1-TP7-1.500……..7/16 Tube Spacer 1.500 lg 
1-S250………..…3/8-16 x 1-1/4” SHCS
1-S622…………..3/8 Lock Nut
1-S174…………..5/16-18 x 5-1/2” SHCS
1-S248…………..3/8-16 x 1” SHCS
1-30005-A……....Alt Re-Locator Bracket
1-RA-3.500 …….Adjustment Rod

Pulleys Included in kits
1-2033-A………...Crank Pulley
1-2032-A..……….Water Pump Pulley
1-221-A……….….Alternator Fan
1-206-A……….….Alternator Pulley
1-306-A……….….Alternator Pulley Cap
1-312-A…………..Water Pump Pulley Cap
1-S685…………...Lock Washer
3-S028…………...8-32 x 1” SHCS
4-S186…………...5/16-24 x 7/8 SHCS
4-S248…………...3/8-16 x 1” SHCS
1-302-A…………..P/S Pulley Cap
3-S022…………...8-32 x 3/8 SHCS
1-636-A…………..Power steering pulley
1-395-A…………..A/C Cover
1-S124…………...1/4-20 x 3/4” Button Head

Belt Sizes: 
                   289-302  53”     P.N. 5060530
                          351  41.5”  P.N. 5060415                     
 A/C P/S Belt     302  53”     P.N. 5060530                     1-RA-7.625....Adjustment Rod (351W)    
 A/C P/S Belt     351  54”     P.N. 5060540                                                                          Kits
        

WWW.MARCHPERFORMANCE                                                                         Tech 1-888-729-9070

Power steering bracket
1-30358-A……..Main Bracket
2-TP3-1.450…..Spacer Tube 1.450 long
1-TP3-.150…....Spacer Tube .150 long
1-S162………...5/16 x 3” SHCS
2-S174………...5/16 x 5-1/2” SHCS
1-30358-B…….P/S Rear Support Bracket
1-S450………...5/8 O.D. Threaded Bushing
1-S256………...3/8 x 2” SHCS
1-S352………...7/16 x 2” SHCS
1-S664………...7/16 Washer
1-21068-A…….P/S Adapter Bracket
2-S244………...3/8 x 3/4” SHCS
1-S312………...3/8 x 1” Hex Bolt
4-S667………...3/8 Washers
2-S144………...5/16 x 7/8 SHCS

A/C Bracket
1-30353-A…….Bracket Base
1-30353-B…….Bracket Ear
1-740-A……….Idler Pulley
1-302-A……….Idler Pulley Cover
2-S344………..7/16 x 1” SHCS
3-S250………..3/8 x 1-1/4” SHCS (assem)
1-S321………..3/8 x 1-3/4” Hex Bolt
1-S666………..3/8 Washer
3-S022………..8-32 x 3/8 SHCS
1-S278………..3/8 x 5” SHCS
2-S622………..3/8 Lock Nut
1-RA-5.500…..Adjustment Rod
1-TP3-.990….. Spacer Tube .990 lg
1-S262………..3/8 x 2-1/2” SHCS
1-S248………..3/8 x 1” SHCS

 

http://WWW.MARCHPERFORMANCE
http://WWW.MARCHPERFORMANCE


Photo-1
Installing the Alternator Bracket (30351-A) or 
(30391-A) In the upper W/P mounting hole use a 
5/16 x 3-1/2”  SHCS (S166) and a (TP3-.300) 
Spacer between the bracket and the W/P. (Some
aftermarket W/Ps may require a TP3-.150) 
In the lower mounting hole use the (RA-3.500) 
Adjustment Rod between the bracket and the W/P
and secure with a 5/16 x 5-1/2” SHCS (S174).
 
 
                                                                                    Photo-2
                                                                                    Mount the Alternator, thru the main mounting 
                                                                                    hole use a 7/16 x 5-1/2” SHCS (S374). Use the 
                                                                                    (AC7-.200) Alum. Spacer between the 
                                                                                    Alternator and the back of the Main Bracket. 
                                                                                    Between the head and the alt mounting ear use 
                                                                                    a (TP7-1.500) Spacer Tube. Now install the 
                                                                                    (30005-A) Alt RE-Locator to the alternator with 
                                                                                    a 3/8 x 1” SHCS (S248), then attach the 
                                                                                    (RA-3.500) Adjustment Rod to the Re-Locator with 
                                                                                    a 3/8 x 1-1/4” SHCS and (S622) Lock Nut.

Photo-3
Mount the Main P/S Bracket to the Pass. Side of 
the Water Pump. In the upper hole use the 
3/8 x 1.450 Spacer (TP3-1.450) with a 5/16 x 3”
SHCS (S162). In the center hole use a 3/8 x 1.450
Spacer (TP3-1.450) with a 5/16 x 5-1/2” SHCS
(S174). In the lower hole use a .150 Spacer Tube
(TP3-.150) with a 5/16 x 5-1/2” SHCS (S174).
NOTE: Due to different boss heights on different 
water pumps we supply four extra 3/8 stainless
Washers. Use as shims if you have any gaps in 
your spacing from the W/P to the bracket.

Photo-4
Attach the P/S Adapter Bracket (21068-A)
to the P/S Pump. Use two 3/8 x 3/4” SHCS
(S244) and one 3/8 x 1” Hex Bolt (S312).
Now mount the P/S Pump to the Main 
Bracket with two 5/16 x 7/8 SHCS (S144).



WWW.MarchPerformance.com                                                                  Tech Support 888-729-9070

Photo-5
Mount the A/C Bracket, assemble the two brackets 
(30353-A) & (30353-B) with three 
3/8 x 1-1/4” SHCS (S250) then mount the brackets to 
the drivers side head with two 7/16 x 1” SHCS (S344).
Then in the end of the bracket ear mount the (740-A)
Idler using a 3/8 x 1-3/4” Hex Bolt (S321) and a 3/8 
Washer. (S666). Now add the (302-A) Idler Cover with 
three 8-32 x 3/8 SHCS (S022).

Photo-6
Mount the P/S Rear Support Bracket (30358-B).
Mount to the Lower hole of the A/C Bracket 
with a 7/16 x 2” SHCS (S352) and a 7/16 
Washer (S664) use the provided 5/8 O.D. 
Threaded Bushing (S450) in the threaded end 
of the rear support turning it out until it 
touches the back of the P/S Pump. Then 
secure with a 3/8 x 2” SHCS (S256).

Photo-7
Mount the A/C unit to the Mounting Ear with a 
3/8 x 5” SHCS (S278) and secure with a 3/8 
Lock Nut (S622). Now in the A/C Ear just left of 
center, mount the Adjustment Rod (RA-5.500) /
(RA-7.625 - 351W).

       With a (TP3-.990) Spacer Tube a 3/8 x 2-1/2”
       SHCS (S262) and a 3/8 Lock Nut (S622).
       Now attach the other end of the rod to the 3/8
       Tapped hole of the W/P with a 3/8 x 1” SHCS
       (S248). Now install the (395-A) A/C Cover with 
       three 1/4 x 3/4” Button Head screws (S124).

http://WWW.MarchPerformance.com
http://WWW.MarchPerformance.com


Photo-9
Install the 39-1/2” Belt and adjust with the 
Adjustment Rod to 90 foot pounds or until  
you have 1/2 a twist in the belt. 
Now install the P/S & A/C Drive belt
53” use the P/S Slot and the Adjustment Rod 
to tighten the belt. (54" for 351W)
Re-check all mounting bolts run the motor at 
idle checking for proper operation.

I
l 
sn the bel

Photo-8
Install the Alternator Fan (221-A) and the Alternator Pulley  
(206-A). Secure the pulley with the (S685) Lock Washer. We 
recommend an impact. Then add the (306-A) Alt Pulley 
Cover, using three 8-32 x 1” SHCS (S028).
Now install the W/P Pulley (2032-A) and the  W/P Pulley 
cap (312-A) if using electric fans. Use four 5/16-24 x 7/8 
SHCS (S186). Now  install the Crank Pulley (2033-A) 
securing with four 3/8 x 1” SHCS (S248). Last install the 
P/S Pulley (636-A) with the Lock Nut and add the (302-A) 
cover using three 8-32 x 3/8 SHCS (S022).



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��
 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� � � ��
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������




